
50 SX MINI 2015 <2015><EU><F6001O5>
KICK STARTER

11236

Pos Part Number Description Additional Text Quantity

1 0019050163S INT. TORX FLAT HEAD M5X16 8.8 1.00

2 60008045100 SPECIAL WASHER FOR M5 03 1.00

3 45233070044 KICKSTARTER CPL. 1.00

4 0760162240 SHAFT SEAL RING BALANC. SHAFT 1.00

5 45233058000 WASHER 16,3X25,8X1 1.00

6 45233050044 KICK START SHAFT CPL. 1.00

7 45233057000 WASHER 8,2X16X1 1.00

8 45233054000 KICKSTARTER SPRING 1.00

9 0325080200 CYLINDER STUD DIN6325 8X20 M6 1.00

10 45233053000 KICKSTARTER SHAFT 1.00

11 45233056100 SPRING RATCHET GEAR 1.00

12 45233052016 RATCHET GEAR 1.00

13 0325080300 CYLINDER STUD DIN6325 8X30 M6 1.00


